ONE-STOP PARTS SOLUTION

SEREOE0E0

AL CYLINDER

HEAD ASSY

)350% %5 (PART CODE)

H13C4 % (CHINESE DESCRIPTION)

&M (ENGLISH DESCRIPTION)

E83
QTY

& FEREM
ARK

1 [91192-D002-00000X | 708L 3k A 47 75 S FUEHEM6 X 110 (G2 4R BOLT M6X 110 1
2 |B166740A06002070X |GB16674/NELUEAEM6 X 20 (22 F14F) BOLT M6 X 20 2
3 [93301-70651012000 | 7045 #4[8l6. 5X 1 X 12 WASHER 6.5X1X12 1
4 |11228-G011-01000W |C100-28" K S A5 15 4H & (Pl AL sidk) RIGHT COVER, CYLINDER HEAD [ 1
5 190203-D002-0000 |70 I3k A5 25 55 ) 34 GASKET, R. CYLINDER HEAD COVER [ 1
6 [91138-1015-00000X [GYGHL JHET I XU BRFEM6 X 32 (2 1 £E) BOLT M6 X 32 2
7 [81300-G011-0000  [C100:k #¥ g3 1 SPARK PLUG 1
8 |1122B-G011-00000W |C100" K il Sk 41 & (AL lifh) CYLINDER HEAD ASSY 1
9 [90101-20296000320 (705 1350/ E29. 6 X 3. 2 (GilkE /i) 0-RING 29.6X3.2 2
10 [11230-D002-00000W |70 175 5 (i AL Eli4L) COVER, VALVE CHAMBER 2
11 [11227-6G011-01000W |CLOO-28" LK/ o (BRAVAE S 11. 3 #jLblifk) |LEFT COVER, CYLINDER HEAD | 1
12 190202-D002-0000 |70 il Sk /e 7 5 i 4 AP, e ey | 1A
13 [90201-D002-0000 |70/ T3k F 2 5 2 VoMl VooV e e St AN
14 [11226-6011-00000W |C100" < {L Sk _F 7 G AL sli4k) UPPER COVER, CYLINDER HEAD | 1
15 193301-80732514000 |C100T 3k 5 4 #4F8]7. 3X 2. 5X 14 WASHER 7.3X2.5X 14 1
16 [93301-2073251400B [C1004T 3k 26 2k 38 7. 3X 2. 5X 14 (F4h) WASHER 7.3X2.5X14 3
17 [91201-G011-00000X [C100%T 3k 35 26 LA RIMT (22 1 4%) NUT M7 4
18 [15810-G001-0000  [10053 <& 25 34 GASKET, INLET PIPE 1
19 |B057830006002570X |GB5783MEAEM6 X 25 (22 [14F) BOLT M6 X 25 4
20 [15800-F009-0004  |90D#E & (JQ-4) INLET PIPE 1
21 [90101-10250000240 | 701435 7% i #2025 X 2. 4 (T HE ) 0-RING 25X2.4 1
22 190214-G011-0000  |C1004k I #% b #4 2k GASKET, CARBURETOR 1
23 |17100-0000-0012  |C100{kiH % (PZ19 Fi2) HiRilIF % CARBURETOR 1
24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

o
ol

UL Sk T
CYLINDER HEAD ASSY




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

S ET4AERME  CYLINDER ASSEMBLY

5
NO.

#i3 (PART CODE)

H13C4 % (CHINESE DESCRIPTION)

&M (ENGLISH DESCRIPTION)

E83
QTY

& FEREM
ARK

—_

11235-D002-0000

T0/RIEHE9. 5

BUSH 9.5

90102-D002-0001

TOHIEZHfE ¢ 8X10.8X1. 5

RECTANGLE RING 8X10.8X1.5

91521-08001400070

C100/E 8 X 14X 7

PIN 8X14X7

90102-D002-0003

TOHIE S ¢ 14X18.2X2. 5

RECTANGLE RING 14X18.2X2.5

9022B-G011-0000

C100 Lk & H A&

GASKET ASSY, CYLINDER HEAD

B166740A06001670X

GB16674/NEHIZFEME X 16 (22 F4R)

BOLT M6X16

11003-D002-00000X

70 e s 26 ] 72 e (2 A §%)

CLIP, HIGH VOLTAGE WIRE

91113-D002-00000X

TOMT A P BRI ARME X 23 (22 1 £)

BOLT M6X23

Nl [ool B [opl (S0 oo (VU [ \S)

1110B-G011-00000Y

CLOOS LA (FIPRI7 58k ikB)

CYLINDER BLOCK ASSEMBLY

—_
(=}

1533A-H730-0000

CLI0B5 %% T 4 & (45)

GUIDE CHAIN ROLLER SET

—_
—_

93301-70851514000

705 [ A R A B8, 5X 1. 5X 14

WASHER 8.5X1.5X14

—_
Do

15302-D002-00000X

70 VR FE Sl (22 A £7)

VADK AN € ERRAA

—_
w

90102-D002-0002

T4 E R & 11. 5X16X2.5

HcthELY ¥ P \-/(1%4}-%

L_

—
'S

90205-6G011-0000

C1O0 LA 2 24

GASKET, CYLINDER BLOCK

—_
[}

91521-08001200070

CLOOML AR A 45 7 A 8 X 12 X 7

PIN 8X12X7

[\Jb—b—r?b—‘b—‘P—‘MD—‘b—‘b—‘b—‘M

—_
o

—_
)

—_
[ee]

—_
©

Do
S

Do
—

Do
Do

[N fve)
Ny )

5 oo
(2]

Do
[

Do o
@ |

w |
O |©

o |wo
—

w
Do

o |wo
3%}

w
=

w
[

9%}
[=2]

%)
3

9%}
oo}

w
©

'S
(=]

IS
—

IS
)

S
<

I
=

o
ol

SRR
CYLINDER ASSEMBLY




ONE-STOP PARTS SOLUTION

SEREOE0EI0)
B S HLF)  VALVE MECHANISM

To% % (PART CODE) $13C4H (CHINESE DESCRIPTION) #IC&HK (ENGLISH DESCRIPTION) %ﬁs éﬁ‘:{m
1 [15707-D002-0000 |70 1145k VALVE COTTER 4
2 [15705-D002-0000 70" [ ]# % E () SPRING SEAT 2
3 [15704-D002-0200  |70-3#"< 1T 5% VALVE INNER SPRING 2
4 [15703-D002-0000 |70’/ 14h5 VALVE OUTER SPRING 2
5 [15710-D002-0200  [70-3# <) T AbBERH & INNER SPRING, ASSY 2
6 [1572B-D002-0000 |70 =4 & SEAL, VALVE STEM 2
7 [15701-D002-0000 |70 INLET VALVE 1
8 [15702-D002-0000  |70HE <] EXHAUST VALVE 1
9 [15401-D002-0000 |70’/ 1Bk ROCKER ARM 2
10 [15403-D002-0000 |70 1] a] B i 15 g &f NUT, VALVE CLEARANCE 2
11 [15404-D002-0000 |70 1A B i 15 84T SCREW, VALVE CLEARANCE 2
12 |1540A-D002-0000 |70 1R B4 & N psoves s |
13 [15402-D002-0000  |70%<1 T5E i il ROk SR AU
14 |15100-6G011-0005 _ [C100r 4 & 4B (4l & 16003, 16002) GAMP SHAFT COMP 1
15 |15301-D002-0000  [70IERF NI HER: TIMING DRIVEN SPROCKET 1
16 |91191-D002-0000 |70 IE I HEFEMEHEMS X 12 BOLT M5X12 3
17 |1556B-D002-0000  |70%E 2K B A& CHAIN ADJUSTING SET 1
18 |15505-D002-0000 | 70%% 2% 1K BB k5 il AXLE, TENSIONER LEVER 1
19 |1555B-D002-0000  |70%E 2% 7K BATFH & CHAIN TYHT SET 1
20 [1554B-D002-0000 | 70%E 5K Bk A4 LIFTER ASSY 1
21 [15503-D002-0000 | 70%k & 5K BT 3 5% SPRING 1
22 [93301-71451520000 |70%% 5 ZE 45 H B8 14. 5X 1. 5X 20 WASHER 14.5X 1. 5X 20 1
23 [91105-D002-00000X |70 HHIZFEM14 X 1. 5 X 9 4E) SEALING PLUG M14X1.5 1
24 193301-70651512000 | 705K AT VE 4G H 6. 5X 1. 5X 12 WASHER 6.5X1.5X12 1
25 [B166740B06001870X |GB16674 - #I2HEM6 X 18 (£ (1 %¥) BOLT M6X18 1
26 [1532B-G011-0000  |C100IER 5 % 44 (84) SPROKET CHAIN 1
27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

IS
&

12

‘5 10 11

AL TR
VALVE MECHANISM




a0

N0t

H A =

RIGHT CRANKCASE COVER

SERCURE
ONE-STOP PARTS SOLUTION
SOHOERECT T E HiBs5 % RIGHT CRANKCASE COVER

)350% % (PART CODE) $13C4H (CHINESE DESCRIPTION) #IC&HK (ENGLISH DESCRIPTION) %ﬁs éﬁ‘:{m
1 ]14301-G011-0000  |C1O00HLIHJNZH & (FHR A fh) ekt OIL RULER ASSY 1
2 [90101-10180000300 [CG 1254 L RO B 18X 3 (T 5K 0-RING 18X3 1
3 12244A-GO11-07000X |crooms & dssrsier GRAa feabt it Al drciooiwgte =m8) |CLUTCH TAPPET 1
4 122440-G011-0300  [CLOOES & #HEAT AL & GRS SR B ) [CLUTCH TAPPET 1
5 [91112-G011-00000X [C100ES & % 1 17 i2HMS (4 1 8%) BOLT M8 1
6 [91521-08001200063 [705E I8 X 12X 6. 3 PIN 8X12X6.3 2
7 190206-D002-0000 | 7045 il 4 o 5 b H GASKET, R.CRANKCASE COVER [ 1
8 112421-G011-000189 |C10045 i fili 4 5 (ZONGSHEN i@ zk 8801) COVER COMP. RIGHT CRANKCASE [ 1
9 |B166740A06008070X [GB16674/) HHIZAEM6 X 80 (22 14E) BOLT M6 80 2
10 [B166740A06006570X |GB16674/M M IZFEM6 X 65 (2% [1%¥) BOLT M6 X 65 1
11 [B166740A06004070X |GB16674/N IR FEM6 X 40 (2% 1 %¥) BOLT M6 X 40 5
12 [90101-10080000180 |C1008 £ 4 i 17 B4R OIS X 1. 8 (THER) nveaaciihao
13 [B0009701080000008 [6B97. 13 P8 (5% MM‘&"MS"""“V ARy
14 |B061700008000090X |GB6 17042 REMS (2% 15 £) NUT 8 1
15 [90304-D002-0000  [70/5 B 13. 8 X 24 X 5 (T i) OIL SEAL 13.8X24X5 1
16 192102-000HK101410 |¥& % fill& (HK10X 14 X 10) BEARING (HK10X14X10) 1
17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

IS
&




ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

I B4 2% LEFT CRANKCASE COVER

5
NO.

#i3 (PART CODE)

H13C4 % (CHINESE DESCRIPTION)

&M (ENGLISH DESCRIPTION)

E83
QTY

& FEREM
ARK

12303-G011-010089

C100/MIFLiE (BKL 8801) K5I

CAP, SMALL VIEW HOLE

90101-10132000265

C100/MIFL GO R 13. 2% 2. 65 (T TR

0-RING 13.2X2.65

91521-08001200063

T0ERI S8 X 12X 6.3

PIN 8X12X6.3

90204-G011-0000

CLOO 7. il 461 il i 2 48

GASKET, L. CRANKCASE COVER

12301-G011-L00189

C1007= A 7T 2% (64% ZONGSHEN [ 3@k 8801)

FRONT PART, L.CRANKCASE COVER

12302-G011-000089

C100/% ih 4 5 35 (CLOO-PT-1# 8801)

BACK PART, L.CRANKCASE COVER

B166740A06002870X

GB16674/NEHIZFEMG X 28 (2 F4T)

BOLT M6X28

B166740A06005070X

GB16674/NEHIZFEMGE X 50 (2 F14T)

BOLT M6 X 50

B166740A06003270X

GB16674/NEHIZFEMG X 32 (2 F4TR)

BOLT M6X32

B166740A06007070X

GB16674/NEHIZFEME X 70 (£ F4R)

BOLT M6X70

— =
—|lo|@[X || || |w =]

90101-10274000265

C100 RHAL 20T [BI27. 4 X 2. 65 (T i)

0-RING 27.4X2.65

—_
Do

12304-G011-010089

CLOORAAL 5 (KL 8801) I \

—_
w

AN Y ECHN D ~
LAAA A EE=A"A %Y

r?)—‘)—‘l\'})—‘l\'})—‘)—‘)—‘l\'})—‘)—‘

-

—
'S

—_
[}

—_
o

—_
)

—_
[ee]

—_
©

Do
S

Do
—

Do
Do

N I\}
w

o
=

5 oo
(2]

Do
[

> |00
3

[N
[oe}

- 15%
©

w
(=]

o |wo
—

w
Do

o |wo
3%}

w
=

w
[

9%}
[=2]

%)
3

9%}
oo}

w
©

'S
(=]

IS
—

IS
)

S
<

I
=

IS
&

£ i b A
LEFT CRANKCASE COVER




ONE-STOP PARTS SOLUTION

SEREOE0EI0)
EA8S KR CLUTCH ASSY

)350% % (PART CODE) $13C4H (CHINESE DESCRIPTION) #IC&HK (ENGLISH DESCRIPTION) %ﬁs éﬁ‘:{m
1 |22000-HZ31-0216  |C110-A-2#E1 & 2% & CRAF &) CLUTCH _ASSY 1

2 [22100-H731-0000  [C110-AF: B & 831 CLUTCH ASSY 1

3 [92102-00000006000 [#li7& (6000) BEARING (6000) 1

4 [91202-G011-0000  [C100E B & 224~ M14 X 1 LOCK NUT, CLUTCH 1| PE
5 [22004-G011-0000  [C100 B & Sei R 34 DISH WASHER, CLUTCH 1| PE
6 |B057890006002270B [GB57891Z#:M6 X 22 (19 £¢) BOLT M6X22 4

7 [22121-6011-0000  |C1O0EE & #ifi 26 END COVER, CLUTCH 1

8 [22142-H731-0000  [C110-A-3#ES & a5 SPRING, CLUTCH 4

9 [22105-G011-0000 |CLO0E & &t L E CENTER SLEEVE, CLUTCH 1

10 |22214-G011-0000  |C100ES & 8% 5 BEHE I DRIVE FRICTION DISK 4

11 |22215-G011-0000  [C100E & % M BEHE A OUTER FRICTION DISK A 3

12 |22122-G011-0000  |C100E] & 5% [ 4k \ERsrnLAe e L 1R o
13 [22150-HZ31-0000  |C110-AZ & S84 e &5 IS Mg 2 S PN 1
14 [22104-G011-0000  [C100F B & et e SLEEVE, CLUTCH 1

15 122103-6G011-0000  |C100F 85 & 8% 5 L FF FIXING RING, CLUTCH 1| peE
16 122002-G011-0000  |C100 8¢ #84¢ fl WASHER 1| M
17 122101-6G011-0000  [C100F: & A b B & SPACER SLEEVE, CLUTCH 1| MfE
18 [22500-G011-0000  [C100#74% B & ds i ASSEMBLY, PRIMARY CLUTCH [ 1

19 [B008230005000820B |GB823ME4TM5 X 8 (F14%) SCREW M5X8 3| B
20 |22507-6G011-0000  |C1O00¥] B & s 5 COVER, PRIMARY CLUTCH 1| b
21 191208-G011-0000  |C1O0HI 2 ES &5 2% (AW R} LOCK NUT, PRIMARY CLUTCH | 1 | BffE
22 122004-D002-0000 | 708 & 24 J- 34 [ DISH WASHER, CLUTCH 1| b
23 [22503-G011-0000  [C100%7 4% B & % 11318 $4 STOP WASHER, PRIMARY CLUTCH | 1 | P}
24 122531-G011-0000  |C1004] 2% &5 & o - 5h i 4144 DRIVE DISK, PRIMARY CLUTCH | 1

25 [22538-G011-0000  |C100%77 2 B & S v Jhe 3 SHAKE ABSOBER 3

26 122540-G011-0100  |C1O0-284] 2% &5 & 8 Tt 5 i e 2 4k (B3R AS) | COUNTER WEIGHT SET, PRIMARY CLUTCH | 3

27 122543-6G011-0000  |C1O0H] 2 BS & w4 3% SPRING, PRIMARY CLUTCH 3

28 [22546-H231-0000  |C110-A¥IZR 554 2 2641 PRIMARY CLUTCH COVER 1

29 |22537-HZ31-0000  |C110-A¥JZES & 2o i SPRING 1

30 [22545-HZ31-0000  [C110-A%TZk 5545 28 AR PRESS PLATE OF PRIMARY CLUTCH | 1

31 122508-G011-0000  [C100%) 2 B 45 4 I 1424 8l 7 CIRCLIP, PRIMARY CLUTCH 3

32 193301-61703022900 |C110-AYIZ B8 & A 3 [ 17 X 3 X 22. 9 WASHER 17 X3X22.9 1

33 [22508-G011-0100  |CLOOWIZ} B8 & 4T I 1418143 CIRCLIP, PRIMARY CLUTCH 1

34 193301-62950838000 [C1O04] 2 2 £ # # B8] 29. 5X 0. 8 X 38 WASHER 29.5X0.8X 38 1

35 122550-G011-0000 CLOOHB K B9 4 2% N #5404 INNER PLATE, OVERRUNNING CLUTCH| 1

36 [91525-G011-0000  |CLOOHI LR B & vk 1 PIN 6

37 [22536-G011-0000  [C10085 1) B SPRING 6

38 122521-G011-0000  [CLOOWIZK 5 & s Ao 4l i OUTER CASE, PRIMARY CLUTCH [ 1

39 [22501-G011-0000 CLOOH] 2 58 45 78 11 4k 341 THRUST WASHER, PRIMARY CLUTCH 1 B4
40 122108-G011-0000  |C1003: B & 2 b & OIL INSULATING, CLUTCH 1| MR
41 [B057830006001670B |GB578342 M6 X 16 ([948F) BOLT M6X 16 2 |
42 190219-G011-0000  |C1OOW] L] &5 £ o i 25 i #4 GASKET, PRIMARY CLUTCH COVER | 1

43

44

IS
&

CLUTCH ASSY




ONE-STOP PARTS SOLUTION

SEREOE0EI0) N
PlLmZE #R4 OIL PUMP

?f %% (PART CODE) #1344 # (CHINESE DESCRIPTION) B (BNGLISH DESCRIPTION) %ﬁs R
1 |1432B-D002-0000 |70MLIkIZEAL shaERe4H & HUB DUMP CHAIN SPROCKET, OIL PUMP| 1
2 [14302-D002-0000  [70MLih 4k 4 4 OIL PUMP SPROCKET SHAFT [ 1
3 [14304-D002-0000  [7OWLuhZEsE4E I E BUSH, SPROCKET 1
4 [90210-D002-0000 | 7TOHLiHIZ 455 ) 34 GASKET, OIL PUMP 1
5 [14107-G011-0000  [C100HL i ZE 3 2 4 SHAFT, OIL PUMP 1
6 [14111-G011-0000  |CLOOKLIMIZE %+ INNER ROTOR, OIL PUMP 1
7 [14112-G011-0000  [C100KLih 4N T OUTER ROTOR, OIL PUMP 1
8 [14110-G011-0000  |C1O0HLiHiZE 44 OIL PUMP BODY 1
9 [90221-D002-0000 | 7OHLiHIZE 25 55 ) 34 GASKET, OIL PUMP COVER 1
10 |14108-G011-0000  |CLOOHLIHIZE 36 4% 0IL PUMP COVER 1
11 [B008180005001020B |GB818HEATM5 X 10 (1 %%) SCREW M5X 10 3
12 |B008230006002220B |GB823124TM6 X 22 (11 £) R ARt 1B
13 [B008230006001620B |6BS234Z4TM6 X 16 (F14%) SEREW W X 50 = AU
14 |14100-G011-0000  [C100HLih ZZ 3B 1 0IL PUMP ASSY 1
15 [1431B-D002-0000 | 7041yt s M 4L STRAINER, OIL FILTER 1
16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

B R 56
OIL PUMP




i SOU

ONE-STOP PARTS SOLUTION

SEREOE0E0

Joi#hgS  LEFT CRANKCASE

Tf %5 (PART CODE)

H13C4 % (CHINESE DESCRIPTION)

&M (ENGLISH DESCRIPTION)

E83
QTY

& FEREM
ARK

91101-6G011-0000

C100 K HLXL K I A4:A (203mm)

CYLINDER STUD BOLT A

92102-00000006001

fihi & (6001)

BEARING (6001)

92102-00000006203

fihi 7 (6203)

BEARING (6203)

12130-G011-0102

CLO0-28i AL G2 A~ & 10. 5 R3E A EMED

PIPE ASSY

B166740A06006070X

GB16674/NEHIZFEMG X 60 (2 F14TR)

BOLT M6 X 60

11003-D002-00000X

70 e s 26 ] 72 e (2 A £F)

CLIP, HIGH VOLTAGE WIRE

B166740A06004570X

GB16674/NEHIZFEMG X 45 (2 F4R)

BOLT M6 X 45

B166740A06006570X

GB16674/NEHIZFEMG X 65 (2 F4TR)

BOLT M6 X 65

90303-D002-0000

70N A 17 X 29X 5 (T B§H)

OIL SEAL 17X29X5

90301-D002-0000

TOH RS 11, 6 X 24 X 10 (T B5R)

OIL-SEAL 11.6X24X10

— =
— o |@[® || |9 |= |w o=

12108-D002-00000X

70 L Je (2 FE)

CLIP, OVERFLOW PIPE

—_
Do

1212B-G011-000089

C1007c i A 20 & CUhEE ik 8801)

\

—_
w

91521-10001400000

CGL251H & 4510 X 14

INTA GRANHCAGE C
POV Y - hd

N?»—‘»—‘>—Aq>>—‘>—‘m>—‘>—‘>—‘m

-

—
'S

1oto.com
\

—_
[}

T

—_
o

—_
)

—_
[ee]

T

—_
©

Do
S

Do
—

Do
Do

N I\}
w

o
=

Do oo
[23 IS

Do o
@ |

w |
O |©

w |w
SN =

o |wo
3%}

w
=

w
[

9%}
[=2]

%)
3

9%}
oo}

w
©

'S
(=]

IS
—

IS
)

S
<

I
=

IS
&

Ze A
LEFT CRANKCASE




ONE-STOP PARTS SOLUTION

SEREOE0E0

A i#h% RIGHT CRANKCASE

To% % (PART CODE) $13C4H (CHINESE DESCRIPTION) #IC&HK (ENGLISH DESCRIPTION) %ﬁs éﬁ‘:{m

92102-00000006201 | %7K (6201) BEARING (6201) 1
92102-00000006203 | %7 (6203) BEARING (6203)
90208-D002-0000 |70 il il 4 2 4 2 GASKET, CRANKCASE
1222B-G011-000089 [C10047 th## 41 & (M EE 8801) RIGHT CRANKCASE BLOCK
91102-G011-0000  [C1O0 K HL XL IAFEB (195. 5mm) CYLINDER STUD BOLT B
93301-71242020000 |CG125DHUMIE ZE 4T H M 12. 4 X 2X 20 WASHER 12.4X2X20
91103-1008-00000X |CG125DJBUIZ JE (22 A %%) OIL DRAIN PLUG

== o = = =

— =
— o |@[® || |9 |= |w o=

—_
Do
s

NANAL
VVV VYV,

02

—
'S

—_
[}

—_
o

—_
)

—_
[ee]

—_
©

Do
S

Do
—

Do
Do

[N fve)
Ny )

Do oo
[23 IS

Do o
@ |

w |
O |©

e b
RIGHT CRANKCASE

w |w
SN =

wW |
= |

w
[

9%}
[=2]

%)
3

9%}
oo}

w
©

'S
(=]

IS
—

IS
)

S
<

I
=

IS
&




ONE-STOP PARTS SOLUTION

SEREOE0E0

EATERAE /352 CRANKSHAFT CONNECTING-ROD ASSY/PISTON

)350% %5 (PART CODE)

H13C4 % (CHINESE DESCRIPTION)

&M (ENGLISH DESCRIPTION)

E83
QTY

& FEREM
ARK

1310A-G011-0000

C100%% ZEF £ 1k

PISTON RING COMP

13103-G011-0000

C1007H 23—

PISTON RING 1

13104-G011-0000

C100H ZE3F —

PISTON RING 2

13120-G011-0000

C100iMM 21 &

OIL RING ASSY

91401-D002-0000

703 ZEH 44 ]

CHECK RING, PISTON PIN

13101-G011-0000

C100i% %€

PISTON

13102-D002-0000

7035 ZE A

PIN PISTON

92102-00000006304

fihi & (6304)

BEARING (6304)

13220-G011-0000

CLOO M fZEAT 4 5 AR . - PlsE . Ezhk)

CONNECTING ROD COMP 3

91601-D002-0000

70} [ 44X 12. 5

SEMICIRCULAR KEY

— =
—|lo|@[X || || |w =]

13222-D002-0000

TOIEM A0 gEEE (1434)

HUB DUMP CHAIN SPROCKET

—_
Do

1320B-G011-0000

C100 e AT 4

s

—_
w

SAAAUAPINGS gy ey ]
VVVVV.OCCIC

r?)—‘)—‘)—‘l\'})—‘)—‘l\'})—‘)—‘)—‘)—‘

-

—
'S

—_
[}

—_
o

—_
)

—_
[ee]

—_
©

Do
S

Do
—

Do
Do

[N fve)
Ny )

Do oo
[23 IS

Do o
@ |

w |
O |©

o |wo
—

w
Do

o |wo
3%}

w
=

w
[

9%}
[=2]

%)
3

9%}
oo}

w
©

'S
(=]

IS
—

IS
)

S
<

I
=

IS
&

i1 30/ 3 22 /AT B4
CRANKSHAFT/PISTON/CONNECTING ROD COMP

10




ONE-STOP PARTS SOLUTION

SRR0ME

9SO EIBZH S TRANSMISSION MAIN, COUNTER SHAFT

)350% % (PART CODE) $13C4H (CHINESE DESCRIPTION) #IC&HK (ENGLISH DESCRIPTION) %ﬁs éﬁ‘:{m
1 [23200-G011-0300  |[C100=: gl #hZH & (FE34%) TRANSWISSTON MAIN, COUNTER SHAFT | 1
2 123220-G011-0000  |C100F4H4H & MAIN SHAFT, TRANSMISSION | 1
3 [23222-G011-0004  [C100: fli4ky ke GEAR M—4 1
4 123223-G011-0002  |C100445 %6 bl 17 (3 %) SPLINE WASHER 15.5%1.2X21 [ 2
5 [B0089401170000000 |GB894. 1% & 17 CIRCLIP 17 2
6 [23222-G011-0003  [C100Fhli3kyHi%e GEAR M-3 1
7 123222-G011-0002  [C100E fh2k ik GEAR M-2 1
8 [23221-G011-0000  |C100 3 %5l TRANSMISSION MAIN SHAFT [ 1
9 [23240-G011-0100  [C100F|hH & (R4 D COUTERSHAFT TRANSMISSION [ 1
10 |23246-G011-0000  |C100AZ RS {4 BRA B LIMIT PLATE, GEARSHIFT 1
11 |23244-G011-0000  |CLOOF %l FH J& 7 5% DAMPING SPRING, COUNTERSHAFT | 1
12 [23205-G011-0000 _[CLOO & iy 2ehii & vennna, caacitH
13 [23242-6011-0004  [CLOOFN 4% i e R LYV T TAUHR
14 123223-G011-0001  [C1005 %2 B% 20 (3. 444) SPLINE WASHER 18.5X1.2X26 [ 2
15 [23242-G011-0003  [C100E i3k 5% GEAR C-3 1
16 191414-6G011-0000  [C100EI il %E 1418 ¢ 18. 5X1.2X ¢ 22 CHECK RING 2
17 [23242-G011-0002  [C100E 24 5% GEAR C-2 1
18 123223-G011-0000  [C1005 %2 BH 20 (1. 28%) SPLINE WASHER 18.5X1.2Xx24 [ 1
19 123241-G011-0000 | C100 & % &4 TRANSMISSION COUNTER SHAFT [ 1
20 [23247-G011-0000  |C100@Hhik £ H#E20 X 9 COLLAR 20X9 1
21 123242-6G011-0001  |C1O0& 5l 1KY 1 %6 GEAR C-1 1
22 193301-61721226000 |W100& fi# P 17. 2X 1. 2X 26 WASHER 17.2X1.2X 26 1
23 [23401-G011-0000  |C1003:Zh5E%: (428. 14) DRIVE SPROCKET 1
24 123402-D002-0000 | 70F &% [ 5 b FIXING PLATE, DRIVE SPROCKET | 1
25 [B057830006001070B |GB5783424EM6 X 10 (1548F) BOLT M6X10 2
26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

= Al 4=
TRANSMISSION MAIN, COUNTER SHAFT

11




ONE-STOP PARTS SOLUTION

SEREOE0E0

S 2% A R KICK STARTING SHAFT ASSEMBLY

)350% %5 (PART CODE)

H13C4 % (CHINESE DESCRIPTION)

&M (ENGLISH DESCRIPTION)

E83
QTY

& FEREM
ARK

21100-G011-0000

C100Ji5 Bhfih.s &

KICK STARTING SHAFT ASSEMBLY

91402-D002-0000

702 B0 5458 ¢ 15. 5X1.2X $ 19

CIRCLI ¢15.5X1.2X ¢ 19

(NG

21104-G011-0000

C100Ji5 3 il s 35 i

SEAT, SPRING, KICK STARTING SHAFT

(NG

21106-G011-0000

CL00J= Bl 5 5 3

RETURN SPRING, KICK STARTING SHAFT

(NG

93301-61721024000

70/5 ZhAh A 17. 2X 1. 0X 24

WASHER 17.2X1.0X24

(NG

91402-D002-0100

702 B8 ¢ 18. 5X1.2X $22. 1

CIRCLI $18.5X1.2X $22.1

21119-6011-0000

CL00J= Bhffke 3

SPRING, KICK STARTING RATCHET WHEEL

21118-G011-0000

CL00J5 Bhf%e

STARTING RATCHET

93301-62021027000

70/ Zhh #8120, 2 X 1. 0X 27

WASHER 20. 2X1.0X27

21117-G011-0000

C100J3 3hiki%e

GEAR, KICK STARTER

— =
—|lo|@[X || || |w =]

21107-G011-0000

C100Ja 2 filt C il

PIVOT, KICK STARTING SHAFT

—_
Do

21200-F004-0002

903 B AT B4 (QD-2)

s

—_
w

JAGR AR JAR ar
LAAA A EE"A"A %Y

r?)—‘)—‘)—‘)—‘)—‘l\'})—‘)—‘)—‘)—‘)—‘

-

—
'S

—_
[}

—_
o

—_
)

—_
[ee]

—_
©

Do
S

Do
—

Do
Do

N I\}
w

o
=

5 oo
(2]

Do
[

> |00
3

[N
[oe}

- 15%
©

w
(=]

o |wo
—

w
Do

o |wo
3%}

w
=

w
[

9%}
[=2]

%)
3

9%}
oo}

w
©

'S
(=]

IS
—

IS
)

S
<

I
=

IS
&

JB Bl L
KICK STARTING SHAFT ASSEMBLY

12




ONE-STOP PARTS SOLUTION

SEREOE0EI0)
Z2# B GEARSHIFT MECHANISM

)350% % (PART CODE) $13C4H (CHINESE DESCRIPTION) #IC&HK (ENGLISH DESCRIPTION) %ﬁs éﬁ‘:{m
1 {24300-G011-00000C |C1004 k4B fs 4 (243. Tmm PURSIEFFRY %88 |GEARSHIFT LEVER COMP 1
2 [24302-G011-0000  |CLOOFAY [l for i 35 RETURN SPRING 1
3 [24318-D002-0000 |70k i 5 GEARSHIFT LEVER TENSIOM SPRING[ 1
4 [2432A-G011-0000  [C1OORS R 8 A 41 & (DURSTEIF) LIMIT SCREW 1
5 124301-G011-0000  |C100#e k4L A (243.7) GEARSHIFT SHAFT COMP 1
6 (2242A-G011-0000 ClOOES & s fp gl H G CONTROLLING ARM ASSEMBLY, CLUTCH | 1
7 [2245A-G011-0300  |C100&8 & #s e R4l & GERIEH OEH) CAM PLATE ASSEMBLY, CLUTCH [ 1
8 [24200-G011-0100  |C1004% i i F (PUAYEIAAY) GEARSHIFT DRUM COMP 1
9 [24101-6011-0000  |C100738 ik X GEARSHIFT FORK 2
10 |24102-D002-0000  [705 44 GUIDE PIN 2
11 |24103-D002-0000 | 70515 & CLIP, SPRING 2
12 |24213-6G011-0000  [C1004% 35 5% (VYR4FEIF) \WnsAK prer s ~ LR A
13 [91522-04001300000 | 707455k &% [ 454 X 13 P AN O CTAU N T
14 191522-03000880000 [C100748 i 5% 43X 8. 8 PIN 3X8.8 2
15 191522-04000900000 | 707 i &40 4k #54 X 9 PIN 4X9 1
16 [24202-G011-0000  [C100FLE MK STOPPING PLATE 1
17 |B057890006001670B |GB57894ZAEM6E X 16 (I14%) BOLT M6X 16 1
18 [91117-D002-0000  [7075 4K & 728 X 11 BOLT, RETURN SPRINGN FIXING 8X11 | 1
19 |2434A-G011-0000  [C100E FARZA & LOCATING PLATE ASSY 1
20 [24304-G011-0100  |C100-2#5E b 3 5% ([ broAd & ) SPRING , LOCATING PLATE 1
21 [B008230006001220B |GBS8231Z4TM6 X 12 (9 £¢) SCREW M6 X 12 1
22 188002-G011-0001  |C1O0A% 3 JF 5% &l 5E A (KB AR) GEARSHIFT SWITCH PRESSING PLATE| 1
23 [8803B-G011-010034 |C1004% it 2R A2 & (PYRSAEFA L:340) $% D04 |GEARSHIFT SWITCH LAMP 1
24 [91149-G011-00000C |C10044 B E24T CEER) SCREW 1
25 [88004-G011-0000  |C1004% & & fih 3k CONTACT, CEARINDICATION [ 1
26 [24400-G007-0002  |W1004% B AR 4 (BT-2) GEARSHIFT SHAFT 1
27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

1oto.com

Lt
GEARSHIFT MECHANISM

13




SEREOE0E0

ONE-STOP PARTS SOLUTION

BEE AL B, MAGNETO COMP

5
NO.

#i3 (PART CODE)

H13C4 % (CHINESE DESCRIPTION)

&M (ENGLISH DESCRIPTION)

E83
QTY

& FEREM
ARK

82130-G011-0211

C100REHINLEL 7414 (12VerR I RESN)

ROTOR_ASSY, MAGNETO

21300-G011-0002

C100-3#ilB i 25 £ A i 14 (M8IBL0)

ASSEMBLY, OVERRUNNING CLUTCH

21304-G011-0000

C100/3 3h &5 & # R A

CLUTCH ROLLER

21305-G011-0000

C100J5 5) i & s 3 &/ Tl

CONE BILOCKAGE

21303-G011-0000

C100 5 3 &5 & A R AL g 3%

SPRING

21301-G011-0100

C100-3#ilB 25 & 28 AL (MBIZZD)

STARTING CLUTCH BODY

82130-G011-0201

CLO0RAHLNLES T41 & (12VeRR ARG Tl RS FLE g 109 ¢.8. 5)

ROTOR_ASSY, MAGNETO

B000700108001570C

GB70. 1HE4IM8 X 15 CEE4F)

SCREW M8X15

82120-G011-030534

CLOOR HUNLE T 415 (12VER - P 2cift /N L:340) #2111

STATOR ASSY, MAGNETO

91213-D002-00000X

TOHE HIHLIRRY (22 1 #F)

NUT

— =
—|lo|@[X || || |w =]

B166740A06001870B

GB16674/) i EAEM6 X 18 (F14F)

BOLT M6X18

—_
Do

B057830005001270B

GB5783MEAEM5 X 12 (1 5E) \

NARAL CQa

S

—_
w

12305-G011-0000

C100/ FapLLE K

[ R0l N SR AN i e

—
'S

B166740A06001670B

GB16674/)N ik BEAEME X 16 (F14F)

BOLT M6 X 16

»—A»—'REMHHwHwawHH

—_
[}

—_
o

—_
)

—_
[ee]

—_
©

Do
S

Do
—

Do
Do

N I\}
w

o
=

5 oo
(2]

Do
[

> |00
3

[N
[oe}

- 15%
©

w
(=]

o |wo
—

w
Do

o |wo
3%}

w
=

w
[

9%}
[=2]

%)
3

9%}
oo}

w
©

'S
(=]

IS
—

IS
)

S
<

I
=

IS
&

Fil L AL
MAGNETO COMP

14




ONE-STOP PARTS SOLUTION

SEREOE0EI0) -
B J5 ZHLA ELECTRIC STARTING MECHANISM

?f 415 (PART CODE) 134 # (CHINESE DESCRIPTION) FILZHK (ENGLISH DESCRIPTION) %ﬁs
1 |B166740A06005070X |GB16674/NEHEKEME X 50 C= [14F) BOLT M6 X 50 3
2 182200-1A29-001722 |s12spmansblift (HLEESS01 HL5E4 (1% DJ7022A-7.8-11 MLEL:220) STARTING MOTOR ASSY 1
3 [90101-10525000200 [S125D )5 &) FEHLOFE &4 El52. 5X 2 (THEK)  |0-RING 52.5X2 1
4 [82201-G011-0000  [C100)8 5 HINLNEERE SPROCKET 1
5 |2141B-1A29-0000 |S125D /)3 hik 5 4 & (6275 InJE) STARTING MOTOR DRIVE CHAIN [ 1
6 [2144B-G011-0000 |C100%E %k S A& ASSEMBLY, GUIDE PLATE 1
7 12143B-G011-0000  |C100%% &4 W4 & ASSEMBLY, CHAIN PROTECT PLATE | 1
8 [B0089401110000000 [GB894. 134E 11 CIRCLIP 11 1
9 |B057830006001270B |GB5783MEAEM6 X 12 (F1%%) BOLT M6X 12 1
10 |21407-G011-0000  |C100/5 5hE %6 /& frbit PLATE, START CLUTCH 1
11 190101-10065000180 | 705 F &0 6. 5X 1. 8 (T hF/k) 0-RING 6.5X1.8 2
12 |2140B-G011-0000 | CLOOKE AL LA 1 \ e 1 1H
13 [90101-21068000200 |C100 K 4E0I BB 106. 8 X 2 (GAEI) “%"uu AR
14 |21406-G011-0000  [C100Bg %L DISK INSULATOR 1
15 [90308-G011-0000  [C1005E T Ak ihd30 X 42 X 4. 5 (T if k) OIL SEAL 30X42X4.5 1
16 [B008190106001620B [GB819. 1HZ4TM6 X 16 ([94%) SCREW M6X 16 2
17 |21420-6G011-0700  [C100-7#)3 B KEEke R PLATE GEAR ASSY 1
18 [2142A-G011-0700  [C100-7#)53 3h KEEFE 41L& (B% i &4 4£30. 3mm) [PLATE GEAR ASSY 1
19 190309-6G011-0000  [C100%E48 3 EE19 X 30X 5 (T K OIL SEAL 19X30X5 1
20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

HLJE B
ELECTRIC STARTING MECHANISM

15




i SO

ONE-STOP PARTS SOLUTION
SR8 0O0E0ESN)

B384 ELECTRIC

5
NO.

#i3 (PART CODE)

H13C4 % (CHINESE DESCRIPTION)

&M (ENGLISH DESCRIPTION)

E83
QTY

& FEREM
ARK

81100-D002-000050

i HEAIMGO1A L2500

IGNITION COIL

81200-G011-0000

EUKARMD100

C.D. 1

83100-G011-0000

AL ASMT12V6-2502

RECTIFIER

82290-1049-000016

2k HLAEMQJ 10-ZS01A

RELAY

— =
—|lo|@[X || || |w =]

—_
Do

s

NANAS

—_
w

VVV VY.

—
'S

—_
[}

—_
(o2}

—_
)

—_
[ee]

—_
©

Do
S

Do
—

Do
Do

Do
w

o
=

[S~)
[}

Do
[=2}

Do
3

Do
o

w Do
O |©

w |w
SN =

o |wo
3%}

w
=

w
[

9%}
[=2]

%)
3

9%}
oo}

w
©

'S
(=]

IS
—

IS
)

S
<

I
=

IS
&

HL AR
ELECTRIC

16




a0

SERCUBE
ONE-STOP PARTS SOLUTION
SEREOE0EI0)
FF{53EE ENVIRONMENT PROTECT MECHANISM
)350% % (PART CODE) $13C4H (CHINESE DESCRIPTION) #IC&HK (ENGLISH DESCRIPTION) %ﬁs éﬁ‘:{m
1 [16156-6G011-0000  [C100 — k& JEaS R 1 CONNECTING PIPE 1
2 [16157-1008-0000  [CG125D — Y2 ks i B i K 1l 14 HOOP 2
3 |16160-1008-0000  |CG125D = ¥k 2 JE s 4k SEC. AIR BOX VALVE 1
4 |16156-1008-0000  [CG125D RS JE AR 1 (14X 9X230(35)) |CONNECTING PIPE 1
5 |16157-1008-0100  [CG125D — YR JE s S R 15. 3 HOOP 1
6 |B166740A06001870X |GB16674/MNELUEAEM6 X 18 (22 F14F) BOLT M6X 18 1
7 |B166740A06002570X |GB16674/NELUEAEMG X 25 (Z£ F14F) BOLT M6 X 25 1
8 |B166740A06001670X |GB16674/NELUEAEM6 X 16 (22 F14F) BOLT M6X 16 3
9 [18090-G011-0001  [C100%SE i IR E) GAS PUMP 1
10 |18110-G011-0000  [C1O00R ARG A 1 (58 X 58) RUBBER PIPE 1
11 |18097-1008-0000  |CG125DESAEIE 1 K4 CLAMP 2
12 |18092-G011-0000  |CLOORSAEIFEEE T (58 X58) kg caa i
13 [18110-1008-0100  |CG125DE IEHR BRI EFHLEE 1T -1 (09X & 4 300N RUBBER PP =2 = AT AR
14 |18097-1008-0100  [CG125DESAEFRE 1T R i CLAMP 2
15 |18092-1008-0100  |CG125DE SAEIMGIRE IT (¢ 9X $4X300)  |RUBBER PIPE 1
16 [1809B-G011-02000Y [C100-3#K SAGFABLE 41 & (L ik SE) IRON PIPE 1
17 |90268-DA80-0000  [PW70JR S ABFF ik B 4k 2k PAPER GASKET 1
18 |B061770106000090X |GB6177. 14EEFM6 (22 (14E) NUT 6 1
19 [90274-1008-0000  [CG125D = Y& T 2% S AR I v INSULATING GASKET 1
20 [18089-1008-00000C |CG125D75 S ZE 3 2 bR (k%) GAS PUMP PLATE 1
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

R A E
ENVIRONMENT PROTECT MECHANISM

17




